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Certificate Of Analysis

商品名称

Product item
LINEX-75P / FR Masterbatch

包装件数(包)
Packing Quantity（bag）

400 本批重量（吨）

Net Weight（TON）
10

批 号

Lot No
21W1211 生产日期

Producing Date
2021-12-11

TEST RESULTS

Items Unit Standards Test Methods Results

Appearance ﹣ White granule By vision OK

Gravity g/cm3 1.3-1.5 Physical test 1.41

Main content(110DN) % Approx 75% Internal method 75%

PP resin % Approx 25% Internal method 25%

Moisure % < 0.5 0.5 hour, 100 degree by
drying oven

0.20%

L value % >90 Colormetric 92.6

Pellet size mm 2-5 Physical checking OK

产品检验结果（INSPECTION RESULT）

检验结论： 化验人（签名）

Inspection Result Inspector（sign）
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